) AVEIN

ABAHTIIMOL

HOMEGYM 0115/

MoAudpyavo MupvaoTiKnG
(Odnyiec Zuvappohdynong | Assembly Instructions)

EZESE Acite évav ouviopo s 1O

_}?(-]_ﬂgzl;.-‘__ 0dnyd ouvappoAdynong

. PR €30 9
3l

Scan the code
to view a short
assembly video
(Greek language) ° © @

il MaBe nepioodtepa
s "-'E;:‘ yia To no\uépyavo
o ;--.';‘;a.. okavdpovtag 1o QR

Learn more about

the homegym by
scanning the QR

ITEM NO.: 91202

®

@amila.gr AMILASPORTS

wuw.amiLa.gar



OAHrIIEZ AZOANEIAZ

1. Aladote OAeg TIG 0ONYiES KAl KAVTE AOKNOELG TPOBEPUAVONG TIPLV XPNOLUOTIOINCETE AUTO TO UNXA-
vnua.

2.To moAudpyavo eival éva 0pyavo YUUVAOTIKIG OIKIOKAE XPNong, KaBwg emiong Kal éva 6pyavo ae-
POPIKNC YUUVACTIKAG TTOU Urmopei va oag Bonbrioet va avamtiéete TNV KapSlo-avamveuoTIKr oag
Aertoupyia.

3. EAéy€te Oha Ta e€aptrpata mpiv TNV cuvappoloynon/xprion Kat Befaiwbeite 611 OAa gival cwoTd
Kal €TOLUA Yia Xprion.

4. To moAudpyavo mipémnel va TormoBetnOsi o€ amoAuTa eminedn em@Avela Kal, EMEION Ol EMPAVEIEC OU-
viiBwg Sev eival emimedec, ouviotatal n xprion evog cuvBeTIKoL aPpwWSOUC TATINTA I MOKETAC.

5. ZupPouleuteite Tov laTPO 0aC yia To emimedo TnS mpoomabelag mou mpénel va pBdocete. Autd emBa-
AeTal €av €ioTe TAVW AT 45 €TWV 1) EXETE TTPONYOUMEVO BEBAPUUEVO LATPIKO IOTOPIKO.

6. MNa va éxel amotéheopa n Aoknor oag, TTPETIEL VA YiVETAL O€ KABNUEPIVO eMiedO Kal yia TOUAAXIOTOV
20 Aentd.

7. Mptv amd tnv doknon €ival cwoTo, Yld va YNV TPAUHATIOTEL KATTOL0C UG, VA KAVETE Uia TTpoBEpuavon
O€ OUYKEKPIPEVOUC MUEC. META TNV AOKNON TTPETEL ETTIONG VO KAVETE OPIOUEVEC AOKAOEIC XOAAPWONG
Kal TaVOOMATOC (TEVTWUATOG puwv “stretching”).

8. Kpatnote pakpld amo 1o moAudpyavo VAT, Mikpd maidia kat katolkidla.

9. KpatnoTe HakpLd Ta XEPLa armod Ta KIVOUUEVA UEPN.

10. Mnv xpnoIUoTIOLEITE TO TIPOIOV €AV £Xel Xahaopévo KaAwdio i Buopa. Edv 1o moAudpyavo e Aet-
TOUPYEI KAVOVIKA ETIKOIVWVIOTE UE TOV TTIPOUNBEUTH oac.

11. Mn XpnOlHOTIOLEITE TO TTPOIOV OE TTEPIOXT OTTOU YUAACOOVTAL OTIPEL, 0EUYOVOU 1 AANA EDPAEKTA UAI-
KG/agpla.

12. Mnv tomoBeteite avTikeipeva ota avoiypata

13. Mnv 10 Xpnoluomnoleital o€ e€WTEPIKOUE XWPOUG

14. Mnv XpnOIUOTIOIACETE TO TTPOIOV Y AANO OKOTIO EKTOG ATTO TOV TIPOTEIVOEVO.

15. Qopdite mavTta aBANTIKA TTAmoUToLd

16. Mnv aoknBeite pia wpa mptv ¢ate / Mnv @dAte pia wpa mptv acknOsite.

17. Edv aioBavBeite adiabeaia, (ahada, vautia r} oTIdTmOTE AANO, OTAUATAOTE AUECWC TNV AOKNON Kal
oupPouAeuTeite €va ylatpd.

SAFETY INSTRUCTIONS

1. Read all instructions and warm-up before using this machine.
2. Check all parts before assembly/use and make sure they all are in perfect condition and ready for
use..
3.This machine should be placed on an perfectly flat surface and, since such is not usually the case, the
use of a mat or carpet is recommended.
4. Consult your doctor about the level of exerction you should reach. This is an absolute must if you are
over 45 years of age or have a medical history.
5. For your exercise to be effective, it must be done on a daily basis and for at least 20 minutes.
6. Keet it away from infants, young children and pets.
7. Keep hands away from moving parts.
8. Before exercising, it is advised to warm-up, in order to not injure any of your muscles. Also, after your
exercise, you should also do some stretching ald relaxation exercises.
9. Do not use outdoors.
10. Do not use the machine for any other purpose than the reccomended one.
11. Always wear sneakers.
12. Do not exercise one hour before eating; do not eat one hour before exercising.
13. If you feel unwell, dizzy, nauseous or anything else, stop exercising immediately and consult a doctor.



AIZTA EEAPTHMATQN / PARTS LIST

Txé610 / Drawing # | Tpx. Meprypaen / Description
[Pcs
1 1 |Kupiwg Bdon
Base frame
2 1 |Miow otaBepomointig
Rear stabilizer
3 1 |Eumpog KABETOC OKENETOC
Front vertical frame
4 2 |XepouAhia
Handles
5 1 | MmpOoOTIVO TUN A OKEAETOU
Front support frame
6 1 | XtApiypa kabiopatog
Seat pad support
7 1 | A&&id paBdoc aoknoewy otnBoug
Left butterfly
8 1 |Aplotepn pafdoc aoknoewv otrnBoug
Right butterfly
9 1 |Bdaon kaBiopatog
Seat pad adjustment Support
10 1 |Bdon yia méoeig modiwv
Leg press frame




Txéd10 / Drawing # | Tpx. Nepwypaepn / Description
/Pcs
11 1 |MAd&ka mieong moduwv
Leg press plate
12 1 | Avw OKeAeTOC
Upper frame
13 1 | ZwAAvag ekTdoswyv modiwv
Leg developer
14 1 |Baon pa&ihapilov Sike@daiwy
Arm curl pad support
15 1 |Baon paPdwv acknoswv otribouc
Front press frame
16 1 | AmtAR Bdon tpoxaliwv
Cross double floating pulley bracket
17 1 | ®Noyépa emAoynic Bapoug
Selector rod
18 1 |Baon mAatng
Backrest pad support
19 2 |MeploTpo@ikd OTHPLYHA TPOXaAiag
Swivel pulley bracket
20 1 |Mndpa acknoewv MAATNG
Long bar
21 1 |Mndpa aokrioswv éAEewv
Short bar
22 2 | 0&nyoéc Bapwv
Guide rods




Txéd10 / Drawing # | Tpx. Nepwypaepn / Description
/Pcs

23 2 | NapdAAnAo SITAG OTrPLYUA TPOXAAIAG
Double floating pulley bracket

24 3 |'EAacua otepéwonc
Bracket

47 6 |TpiBéac
Bushing

48 2 |TpiBéag
Bushing

77 4 | Appwdn TPOCTATEUTIKA Y10 AOKNOEIC
modiwv
Foam rolls for feet exercises

78 2 |Appwdn TTPOCTATEVTIKA YA TIC
paBdouc aokrogwv oTriBoug
Foam rolls for chest exercises

79 | 18 |TpoxaAia
Pulley

80 8 |XuykpatnTtriig CUPUATOCXOLVOU
Retainer

81 8 |TpiBéag
Bushing

82 2 | NaoTixéviol SaktUAlol
Rubber bumpers

83 2 |Méporo
Lock knob

84 1 |Méuolo
Knob

85 4 | Kamdkia a@ppwdwyv TPOOTATEUTIKWY

End caps
86 4 |Tavtocg

Gourd hook
87 2 |Aaféc

Grips

88 1 |ANvoida
Chain

89 1 |EmAoyéag Bdpouc
Weight selector

20 1 |lpavtag aokroswv modiwv
Leg exercising belt




Txéd10 / Drawing # | Tpx. Nepwypaepn / Description
/Pcs
91 2 | Kammdki mhakwv Bapwv
Weight plate upper bracket
92 2 |Bdoeic makwv Bapwv
Weight plate bottom bracket
93 4 |BAocelc uPACUATIVWY KAAUUUATWY
Fabric plate covers’ brackets
) 94 1 | Avw OouppaATOCXOIVO HE UTTiAL,
3150 OI? prikoug 3150mm
{ 3150mm upper cable
_ + 95 1 |Kdtw ouppatdoxovo pe prmihia,
Z| 4600 w prKkoug 4600mm
' ' 4600mm lower cable
— — 96 1 |[ZuppaTtOoXOIVO UTTPATOWY Q0K OEWV
i 3020 l otnBoug, urnkoug 3020mm
! ' 3020mm butterfly cable
97 1 |MA&TN
Backrest pad
98 1 |KaBiopa
Seat pad
99 1 | Ma&iAapt SIke@AAwv
Curl pad
O 100 | 14 |Avw mAdka Bapwv
Weight stem
101 1 |MAd&keg Papwv
Weight plate




Txéd10 / Drawing # | Tpx Nepwypaepn / Description
/Pcs
102 | 2 |Ypaoudtiva KOAUUuata
Fabric plate covers
103 | 2 |A€ovec appwdwv MPOOTATEUTIKWV
Foam roll tubes
104 | 1 |MAdka otepéwonc
Bracket
Ixédo/ | # | Tpy. Nepiypacen / Ixédo/ | # | Tpy. Meprypaepn /
Drawing /Pcs Description Drawing /Pcs Description
Aéovag AlevoBida M8x40
I | 1 [ I 4012 | Allen bolt M8x40
A&ovaki
m 261 1 Axle
(— 27| o |BidEGMIO0X70
Carriage bolt M10x70
AlevoPida M10x16 Alevoida M8x18
@W’ 381 16 | Allen bolt M10x16 e E B D
VI AhevoBida M10x140
é 28| 1 Allen bolt M10x140
@:WM 36| 3 AlevoBida M10x28 @WMIM 37| 8 Alevoida M10x25
Allen bolt M10x28 Allen bolt M10x25
é:mmm 29 1 A)\EVC')BIGG M10x90
Allen bolt M10x90
AlevoPida M10x50 é:mmmm AlevoPida M10x50
Q:WWWM 331 4 Allen bolt M10x50 34 2 Allen bolt M10x50
Allen bolt M10x80
Alevoida M10x45 = Bideg ST6x21
Q:WM 3519 Allen bolt M10x45 41112 Philips screw ST6x21
é:WWM 31| s AAevoPida M10x65
Allen bolt M10x65
Podéhec 06 Podéhec 08
@ 42112 Washer 06 @ 431 8 Washer 08
i AAevoPida M10x60
é 32| 1 Allen bolt M10x60
PodéNec 010 @ PodéNec 025x010,5x1,5
@ 44 63 Washer @10 41 4 Washer 025x010,5x1,5
MNa&uadt acpaieiag M10 Bida
@ 46 36 Aircraft nut M10 o 92 Screw
i = OpeiBatikda dykiotpa
86| 4 Gourd hook
AMluoida
88| 1 Chain




OAHrIIEZ 2YNAPMOANOIHZHX / ASSEMBLY INSTRUCTIONS

BrRua 1/Step 1

1) TomoBetriote TOoUG 06NYoUC Bapwv (22) ot 1) Insert 2 pcs guide rods (22) into the holes of

TPUTEC TOU TTioW oTaBgpoTmoInTh (2) Kal oTEPE- the Rear Stabilizer(2) separately and tighten

WOTE TOUC e aNeVOPIOEC (37) Kal pobENeC (44). them with 2 pcs M10*25 Allen Bolt (37) and
2) Yuvdéote TnVv Kupiwg Bdon (1) otov miow ota- 2pcs @10 washers (44).

Bepomointh (2) xpnotpomolwvtag mAdka ote-  2) Attach the Base Frame (1) to the Rear Stabi-

péwonc (104), Bidec (27), podéhec (44) kal ma- lizer (2) and tighten them with 2pcs M10*70

&ludadia (46). carriage bolt (27),1pc bracket (104), 2pcs @10

washers (44) and 2pcs M10 Aircraft nuts (46).



Brijua 2 /Step 2

1) ZuvOéoTe TOV EUMPOC KABETO OKEAETO (3)
otnv Kupiwg Bdaon (1) pe Bideg (27), éhacpa
otepéwonc (24), podéhec (44) kat madiuadia
(46).

2) ZTEPEWOTE TO OTAPIYMa KabBiouatog (6) otov
EUTTPOG KADETO OKEAETO (3) XPNOLUOTIOWVTAG
é\aopa otepéwonc (24), Bidecg (27), podéeg
(44) kat ma&ipadia (46).

3) ZTePEWOTE TO OTNPLYMa KaBiopatog (6) otnv
Kupiwg Baon (1) pe Bida (27), podéla (44) kat
ma&iuadl (46).

1) Attach the front vertical frame (3) onto the
base frame (1). Carefully align the holes and
secure them with 2 pc M10*70 carriage bolt
(27), 1 pc bracket (24), 2pcs @10 washers (44)
and 2pcs M10 Aircraft nuts (46) .

2) Attach the seat pad support (6) to the front
vertical frame (3) and secure them with 2pcs
M10*70 Carriage bolt (27), 1pc bracket (24),
2pcs @10 washers (44) and 2pcs M10 Aircraft
nuts (46).

3) Attach the seat pad support (6) to the base
frame (1) and secure them with 1pc M10*70
Carriage bolt (27), 1pc @10 washer (44) and
1pc M10 Aircraft nut (46).



Brijua 3 /Step 3

1) Nepdote Ti¢ Bdoelc MAakwv Bapwv (92) otoug
odnyouc¢ Bapwv (22) Kal OTEPEWOTE TEC PE
ahevoPidec (37) kat podéhec (44).

2) Meta mepdote AaoTixévioug SakTtulioug (82)
otoug 0dnyoul¢ Bapwv (22).

3) ‘Emelta mepAote ONeC TIC MAAKEC Bapwv (101)
otoug odnyou¢ Bapwv (22), TomoBeTAOTE TN
@Aoyépa emioync Bdapoucg (17) otnv Kevipl-
KN TPUTA Twv TAAKWV (101) Kat Téhog TomoBOe-
TAOTE amo MAvVw TNV avw TAAKa Bapwv (100).

1) Place the 2pcs weight plate bottom brack-
et (92) along the guide rods (22) and secure
them with 2pcs M10*25 Allen Bolt (37) and
2pcs @10 washers (44).

2) Next, place rubber bumpers (82) along the
guide rods (22) from the top to the bottom.

3) Place 14pcs weight plates (101) along the
guide rods (22) from the top to the bottom,
insert the Selector Rod (17) into the center
hole of the weight plates and then place the
weight stem (100).



BrRua 4/Step 4

1) TomoBetroTe TA KATTAKIA TTAAKWV Bapwv (91)
otoug 0dnyoul¢ Bapwv (22).

2) TonoBetote Tov Avw OkKeAeTd (12) oTov
EUTPOG KABETO OKENETO (3) Kal Toug 0dnyoug
Bapwv (22) kal OTEPEWOTE TOV HE ANEVOPIOEC
(37) kat podéNeg (44) oTo oW HEPOC Kal ENa-
opa otepéwang (24), Bidec (27), podéheg (44)
kal ma&ipddia (46) oto péocov.

3) ZtepewoTe Ta KAMMAKIA TTAAKWV Bapwv (91)
OTO TTOW HEPOC TOU AVWw OKEAETOU (12) pe
ahevoPidec (34) kat podéhec (44).

1) Place the 2pcs weight plate upper bracket (91)
along the guide rod (22).

2) Place the Upper Frame (12) onto the Front Ver-
tical Frame (3) and 2pcs Guide Rod (22), align
the holes and secure them with 2pcs M10%25
Allen Bolt (37), 4pcs @10 washers (44 ), 2pcs
M10*70 Carriage bolt (27), 1 pc bracket (24),
2pcs M10 Aircraft nuts (46) .

3) Secure the 2pcs weight plate upper bracket
(91) with the rear part of the upper frame with
2pcs M10*50 Allen Bolt (34), 2pcs @10 wash-
ers (44).



Brua5/Step 5

1) Zuvdéote Tn PBdon pdRdwv aoknoewv oTh-
Bouc(15) otov dvw OKeAeTo (12) xpnotuorol-
wvTtac afovdkl (26), podéleg (45) kat ma&iud-
Ola (46).

2) TomoBeTAOTE MEPIOTPOPIKA OTNPIyHATA TPO-
XOAlwv (19) 010 dvw PEPOG TOU EPTTPOC KAOE-
TOU OKEAETOU (3) xpnolpomolwvTag alevofi-
6a (31), 2 Tepaxla podéAec (44) kat ma&iuadt
(46) oe kd&Be mAeupd (dnAadr, CuUVOAIKA,
TomoOeTAOTE 2 TEPIOTPOPIKA OTNnpiyuata
TPOoXaAlwy, éva oTrplypa o€ KABs MAeupd Tou
OKeAETOU).

i

0
(.
° Cho

%

A
|
\ I I I N B BN B .

AL

|
A

L]

1) Attach the Front Press Frame (15) to the Up-

per Frame (12), secure them with 1pc axle (26),
2pcs @25x@10.5x61.5 washer (45) and 2pcs
M10 Aircraft nut (46).

2) Attach the swivel pulley bracket (19) to the

support as the diagram shows, and secure
it with 1pc M10*65Allen Bolt (31) ,2pcs @10
washers (44) and 1pc M10 Aircraft nut (46). Re-
peat the same way to install another.



Brijua 6/ Step 6

1) Zuv&£€0TE TO UMTPOCTIVO TUN A OKEAETOU (5) He
Bida (30), pobéAec (44) kat maiudadi (46).

2) Eloayete T Bdon tou kabioupatog (9) otnv
TpuTa otnv umodoxn Tou Kal pubuiote TO
UYoc¢ Tou pe méuolo (83).

3) Elodyete t™n Bdon tng mAAtng (18) otnv
vmodoxn tnG Kal pubuiote tn Béon NG Me
méuoNo (83).

N\
0
o
<Y
OU

%(

\
4
N
\I I I N N N BN N N AN . . . .

A
N

LI

1) Attach the Front support frame (5) onto the
base frame, secure them with Tpc M10*80
Carriage bolt (30), 2pcs @10 washers (44),1 pc
M10 Aircraft nut (46).

2) Insert the seat pad adjustment support(9) in-
to the hole of the seat pad support, select the
desired height with the lock knob (83).

4) Insert the backrest pad support (18) into the
hole and select the desired location with the-
Lock knob (83).



Briua7/Step 7

L1

1) Zuvdéote Tig pdfidouc aoknoewv otABoug (7 & 1) Attach the Right butterfly (8) to the front

8) otn Bdon tou¢ (15) e podéAeg (45) kat Ta- press base, secure them together with 1 pc

&luddia (46). Emerta mepAoTe TOUC KAl appwdn @25xp10.5x 61.5 Washer (45),1pc M10 Air-

TIPOOTATEUTIKA (78). craft nut (46). Push 1pc butterfly foam roll (78)
2) Zuvdéote Tov owAva eKTAcEwv TodIwv (13) as the diagram shows.

OTO UMPOOTIVO TUAHA Tou oKeAetoU (5) pe  2) Repeat the same way to install the left butter-

afova (25), alevoPioec (38) kal podENeC (44). fly (7).

3) Attach the leg developer (13) as the diagram
shows and secure them with swivel axle (25),
2pcs M10*16 Allen bolt (38) and 2pcs @10
washer (44).

— 14—



Brijua 8/Step 8

/

A
\ ~

ANV

A
N
'I_LI

A
4
1T 1T T T 1T 1T 1T 1T 1T 17 1117

LL]

1) Zuvdéote ta xepoUAia (4) otic paPdouc aokr- 1) Attach the 2pcs handle (4) into the butter-
ogwv oTABouC (7 & 8) pe ahevoPidec (37) kal fly frame as the diagram shows. Secure them
POOENEC (44). with 2pcs M10*25 Allen bolt (37) and 2pcs

2) TonmoBetrote Tn Baon ya méoelg modiwv (10) @10 washer (44).

OTO UMPOOTIVO TUAHA Tou oKeAeToU (5) kat  2) Insert the leg press frame (10) into the hole
OTEPEWOTE TNV PE TTOUOAO (84). as the diagram shows and select the desired
height with the lock knob (84).



100

89

f=
LLIHT
L= =}

3150

L




Briua 9/Step 9

1) Ndpte TO Avw CUPUATOCKOIVO UE PTTIAIA un-
Koug 3150mm (94) kal €l0dyeTé TO AMO TO
EUNTPOC PEPOC TOU Avw oKeAeToU (12). Tomo-
Betriote pia Tpoxalia (79) kdtw amd 1o cup-
MATOOXOIVO Kal OTEPEWATE TNV e alevofida
(35), poSéeC (44) kat ma&iudadt (46) (BA. oxA-
Ma KaTWTEPw, €VvOeTN elkOva TTAVW-aploTepd
JE ovopaaia “A”).

2) Mnyaivete TO CUPUATOCXOIVO TTIPOG TA TTIOW KAl
TomoBetriote ANAN TpoxaAia (79), otepewvo-
VTAG TNV ME aAevoPida (35), podéeg (44) kal
ma&iuadt (46) (Ewk. “B").

3) MNMnyaivete TO CUPHATOCXOIVO TIPOG TA EUTIPOC
Kal TomoBeTRoTE Tpitn TPOXaAia (79), OTEPEW-
VOVTAC TNV HE ahevoPida (28), podélec (44) kal
ma&ipddi (46) (E.“C”).

4) NnyaiveTe TO CUPUATOCXOIVO TIPOG TA TTIOW Kal
TommoBeTHOTE TETAPTN TPOXAAia (79), oTepew-
VOVTAC TNV He ahevoPida (35), podéleg (44) kal
ma&ipadt (46) (Eik.“"D").

5) Mnyaivete TO CUPUATOCKOIVO TIPOG TA KATW
Kal TomoBeTnoTe TEUTTN TPOoXaAia (79), ote-
PEWVOVTAC TNV o€ TTapdAAnAo SIMAG oThPLy-
pa tpoxaliag (23) pe alevoPida (33), podéheg
(44), Tp1Beic (81), ouykpaTNTEG CUPUATOOXOL-
vou (80) kat ma&iuddi (46) (Eik.“E”).

6) Mnyaivete TO CUPUATOCXOLVO TIPOG TA ETTAVW
Kal TomoBetrioTte €kTn TPoxaAia (79) oto miow
Mé€POC TOU Avw oKeAeTOU (12), OTEPEWVOVTAC
NV e arevofida (31), tpiPeic (47) katraipddt
(46) (Ek. F*).

7) Té\og, mnyaivete To cuppatécxolvo (94) mpog
Ta KATW Kal BIOWoTe To 0T PAoYEPA EMAOYNC
Bapouc (17), éxovtag mpwta TomoBeTnOoEL Kal
Tov emoyéa Bdpouc (89).

1) Feed the bolt end of the 3150mm Upper ca-
ble (94) through opening in Upper frame (12).
Place 1pc Pulley (79) below the cable and se-
cure the 1st pulley (79) using 1pc M10x45 Al-
len bolt (35), 2pcs @10 washers (44)and 1pc
M10 Aircraft nut (46) (See “A” on the previous
page).

2) Draw the cable backwards and place the 2nd
pulley (79) below the cable (See “B” on the
previous page). Secure the pulley in the same
way in “A’.

3) Draw the cable around the pulley and front.
Place the 3rd pulley below the cable and se-
cure them with Tpc M10x140Allen bolt (28),
2pcs @10 washers (44#) and 1 pc M10 Aircraft
nut (46) (See “C").

4) Draw the cable around the pulley and back-
wards. Place the 4th pulley below the cable
and secure it with the same way in “A” (See
“D").

5) Draw the cable around the pulley and down-
wards. Place the 5th pulley onto the cable. Se-
cure the pulley with double floating pulley
bracket (23) together with 1pc M10*50 Allen
Bolt (33), 2pcs @10 washers (44), 2 pcs bush-
ing (81), 2 pcs retainer (80) and 1 pc M10 Air-
craft nut (46) (See “E").

6) Draw the cable around the pulley and up-
wards. Place the 6th pulley below the cable
and secure them with 1pc 10*65 Allen bolt
(31), 2pcs bushing (47) and 1pc M10 Aircraft
nut (46) (“F").

7) Draw the cable around the pulley and down-
wards, thread the end of the cable to the top
opening of the selector rod at least 5 laps to
keep safe, while having already placed the the
L shape Lock pin (89).



||

3020




Brijua 10/ Step 10

1) Mepdote N pla dkpn Tou CUPHATOCXOIVOU
MTTPATOWVY AOK\oEWV 0TriBouc (96) oto yavtlo
TToU BpioKeTAl OTO TTHOW HEPOC TNG APIOTEPNAC
pdapdou acknoswv otrBoug (8).

2) Mnyaivete TO CUPPATOOXOLVO TIPOG TA TTIHOW
Kal TormoBeToTe TPOXaAia (79) otn Bdon Tou
EUTTPOC KABETOU OKENETOU (3) OTEPEWVOVTAC
v pe Bida (35), podéhec (44) kat ma&iuddi
(46).

3) Mnyaivete TO CUPUATOCKOIVO TIPOG TA KATW
Kal TomoBetnote Tpoxahia (79) pe SimAr Baon
TPOXaAIWV (16), OTEPEWVOVTAC TNV UE ANEVO-
Bida (33), podéheg (44), Tp1Beic (81), ouykpa-
™NTEC ouppatooyotvou (80) kat a&ipadt (46)
(Ew.“C").

4) Twpa akohouBnoTe TNV avtiBetn katevbuvon,
&nAadn mnyaiveTe T0 CUPUATOCXOIVO TIPOC TA
EMAVW Kal TormoBeTroTe TpoXaAia (79) otn Ba-
on TOU EUTPOC KABeTOU OKEAETOU (3) ue PBida
(35), pobéAec (44) kat ma&iuadi (46).

5) TéNo¢, TNYAiVETE TO CUPHUATOCXOIVO TIPOG TA
EUMPOC Kal TTEPAOTE TNV AKPN TOU 01O yavtlo
mou PBpioketal oto miow pépog NG de€lag
pdaBdou aocknoswv otrBouc (7).

1) Attach the end of the 3020 MM butterfly cable
(96) to the hook and place 1pc pulley (79) be-
low the cable. Secure the pulley to the swiv-
el pulley bracket (19) with 1pc M10x45 Allen
bolt (35),2pcs @10 washer (44) and 1pc M10
Aircraft nut (46).

2) Draw the cable around the pulley and down-
wards. Place 1pc pulley (79) onto the cable, se-
cure it with cross double floating pulley brack-
et (16) together with 1pc M10*50 Allen Bolt
(33), 2pcs @10 washers (44), bushing (81), 2
pcs retainer (80) and 1 pc M10 Aircraft nut (46).

3) Draw the cable around the pulley and up-
wards. Install another pulley with the same
way in above "1”and “2"



4600

®

S

s _/l/llllllzllllll,
AN S————— & .a.w ool\\\\\\\\\wﬂ\ \ A/
@ b, 1........."..'.")‘.»&9

=M —2—) B ROR\
7 (\ D)

\
—\E—
pZe\ G

NN

— 20—



Briua 11

1) MApTE TO KATW GUPHATOCXOIVO HE UTTALL UAKOUG
4600mm (95) Kal €10AYETE TO AMO TO EUMPOG E-
POC ToU owANva ektdoswv modiwv (13). TomoBetn-
oTe pia TpoyaAia (79) emdvw amd To CUPHATOCXOL-
VO Kl OTEPEWOTE TNV e alevofida (31), TpiBeic
(47) kau ma&uad (46) (Eik. “A").

2) MNnyaivete 10 CUPUATOCXOIVO TIPOG TA TOW OTN

Baon yia méoeic modiwv (10) kat TomoBeTroTE AM-

An tpoxahia (79) kATw amé TO CUPHATOCXOIVO KAl

OTEPEWOTE TNV He alevopida (31), Tpifeic (47) kal

na&iuad (46) (Ek.“B”).

3) Mnyaivete T0 cUPUATOCXOIVO TIPOC TA TTOW Kal

TIPOC TA KATW Kall TOOBETAOTE TPiTN TPOXaAia (79)

otnv unodoxr ou UTAPXEL 0TV Kupiwg Baon (1)

oTEPEWVOVTAC TNV We Bida (35), podéhec (44) kal

na&iuad (46) (Ek.“C").

4) MNnyaiveTe T0 CUPUATOCKOLVO TIPOG TA EUTTPOG KAl
TIPOG Ta emdvw otn Bdon yla méoelc modiwv (10)
Kal TomoBeToTE TETAPTN TPOXAAId (79) oTnV LTTO-
Soyxr| Tou UTdpyeL Kal oTEPEWOTE TNV MeE Bida (35),
podéNeC (44) kau maiuad (46) (Ek.“D").

5) Mnyaivete T0 cUPPATACKOIVO TIPOG TA THOW Kal
TIPOG TA KATW Kal TOomoBeTHOTE MEUMTN TPOXaAia
(79) otnv umodoxr mou UTIAPXEL OTO OTHPLYMA TOU
KaBiopatog (6) otepewvovtdg v pe Pida (32),
Tp1Peic (48) kat ma&iuad (46) (Ek. “E").

6) Mnyaivete T0 oUPPATACXOIVO TIPOG TA THOW Kal
TIPOC TO KATW, MEPAOTE TO PECA amod TNV TPUTa
TIOU UTTIAPXEL 0TO KATW UEPOC TOU EPTTPAG KABeTOU
okeAeToU (3) kal TomoBetAoTe €KTN TpOoXaAia
(79) otnv unodoxn OTO oW UEPOC TOU EUTTPOC
KaBeTou okeAeToU (3) oTepewWvVOVTAC TNV e Bida
(35), podéhec (44) kau ma&iuad (46) (Ek. “F").

7) 210 «BApa 10», 30 otddio (Ewk. “C") eixate
TomoBeTrioel Hia TpoxaAia n omoia KpéUeTal. XTo
KATW HEPOC TNC TPOXANAG AUTAG UTTAPXEL uTTodoxN
ylava Bidwaoete AN tpoxahia. Ekeidoimdv fidwote
Vv €Bdoun TpoxaAia, € TO CUPHATOCXOIVO Va
TePVA amd TAVW NG, OTEPEWVOVTAG TNV LE AAeVO-
Bida (33), podéheg (44), TpiBeic (81), ouYKPATNTEC
ouppatdéoyotvou (80) kat ma&ipddt (46) (Ei. “G").

8) MNnyaivete T0 cUPUATOCXOIVO TIPOC TA TTCW Kal
TIPOC TA KATW Kal TomoBeTrote oydon Tpoxahia
(79) otnv umodoyr| oL UTTAPXEL TNV KUPiwE Baon
(1) otepewvovtag TV pe Bida (35), podéhec (44)
kot maiuad (46) (Ek.“H").

9) Zto«Bnua9» 500tadio (Eik."E") iyate TomoBeTroel
Mia TpoxaAia n omoia Kpéuetal PnAd. Xto KATW
MEPOC TNC TpoXaAiag auTtic umdpyxel umodoyn yia
va Bidwoete AMn tpoxaAia. Exei Aowmdv Bidwote
NV évatn TpoxXahia, HE TO OUPHATOCXOIVO Va
TIEPVA Ao TAVW TNG, OTEPEWVOVTAC TNV HE OAE-
voBida (33), podélec (44), Tp1Beic (81), ouykpatn-
Té¢ ouppatdoyotvou (80) kat magiuddt (46) (Eik.
“I"). MIPOXOXH: Yndpyouv moAéC TPUMEC yia va
Bidbwoete TNV évartn tpoxahia. EmMAEETe autriv mou
Ba dwoel owoTd Téviwpa oTa cuppatooyova. Me
autd Tov TPOTIO Umopeite va puBuileTe To Téviwpa
TWV CUPUATOOXKOIVWV.

10) TéNoC, TTNYaivETE TO CUPUATOOXOIVO TIPOC TA KATW

Bidwate TNV dkpn Tou oTNV UTTOdOYXN TTOU UTIAPXEL

0TnV Kupiwg Baon (1) otepewvovtdg Ty Ye Bida
(35), podéNEC (44) kai TagIuadt (46).

Step 11

1

2

3

4

5

6

7

8

9

10.

) Attach the 4600 mm lower cable (95) through
the opening of the leg developer, place 1st pul-
ley onto the cable and secure the pulley with 1pc
M10*65 Allen bolt (31), 2pcs Bushing (47) and 1pc
M10 Aircraft nut (46) (See “A” on the diagram on
the left).

) Draw the cable backwards and place the 2nd pul-
ley below it. Secure the pulley with the same way
in“A" (See “B").

) Draw the cable around the pulley and backwards
again, place 3rd pulley onto it. Secure the pulley
with the same way in M10%*45 Allen bolt (35) and
2pcs @10 washers (44) and 1pc M10 Aircraft nut
(46) (See“C").

) Draw the cable around the pulley and place the
4th pulley below the cable. Secure the pulley in
the same way as “C" (See “D").

) Draw the cable around the pulley and downwards.
Place the 5th pulley onto the cable and secure the
pulley with 1pc M10*60 Allen bolt (32), 2pcs Bush-
ing (48) and 1pc M10 Aircraft nut (46) (See “E").

) Draw the cable around the pulley. Place the 6th
pulley onto the cable and secure the pulley with
the same way C (See “F").

) Have a look at “Step 10" part 3 (drawing “C"). You
placed a pulley that is hanging. On the bottom
part of this pulley, there is a socket to screw an-
other pulley. So, draw the cable around the previ-
ous pulley and place the 7th pulley below the ca-
ble, and secure it in the same way as in “Step 10",
part 3 (drawing “C") (See also“G"in the diagram on
the previous page).

) Draw the cable around the pulley. Place the 8th
pulley onto the cable and secure the pulley with
the same way C (See “H").

) Have a look at “Step 9", part 5 (Drawing “E"). You

placed a pulley which is hanging quite high. On

the bottom part of this pulley, there is a socket to
screw another pulley. That is where the 9th pulley
must be placed, exactly the same way as the one
at “Step 9" part 5 (Drawing “E") (See also “I" in the
diagram on the previous page). Please note that
there are many holes which can be used to secure
the 9th pulley. Use the one which gives the proper
tension to the cable. By changing holes (if needed,
later on) you can adjuste the tension of the cables.

Draw the cable around the pulley and reach the

U shape Bracket. Secure it with Tpc M10%*28 Allen

bolt (36), 2pcs @10 washers (44) and 1pc M10 Air-

craft nut (46).



BRua 12 /Step 12

1) Zuvééote Tnv mMAdka mieong modiwv (11) otn
Bdaon ya méoeig modiwv (10) pe alevopida
(29), podéhec (44) kat ma&iudadi (46).

2) Mepdaote Ta MAAOTIKA éAacpata (93) péoa amd
TIG utodoxég Tou BpiokovTtal 0TO EMAVW Kal
KATW UEPOC TWV UQACUATIVWY KOAUUMATWY
(102).

3) ZuvbéoTe Ta VPAoUATIva KaAUppata (102)
ota Kamdklia Kal Ti¢ PAcEIG Twv TTAAKWY (91 &
92) xpnolipomolwvtag Pidec (41) kal podENeC
(42).

4) 310 “BApa 4, evétnTa 3, €ixate OTEPEWOEL TA
KaTakia makwv Bapwv (91) oto miow péPog
TOU Avw OKeAeTOU (12) pe alevoPideg (34) kat
P0oOENEC (44). MeploTpéPovTag TIC AAEVOPIOEC
QUTEG (34) UTTOPEITE VA UETAKIVIOETE KABETWC
Ta kamdkia mAakwv Bapwv (91) kat va
TEVTWOETE TO UPACHA TWV KAAUPPATWY (102).

I
7 i

L] o
o\
\o

AUIANANANANARNRN

,?\

1) Attach the Leg press plate (11) to the brack-
et and secure it with Tpc M10*90 Allen bolt
(29), 2pcs @10 washer (44), Tpc M10 Aircraft
nut (46).

2) Drive the Fabric plate covers’ brackets (93)
trough the loops on the upper and lower part
of the Fabric plate covers (102).

3) Attach the Fabric plate covers (102) to the
weight cover upper bracket (91) and weight
cover bottom bracket (92), using 6pcs ST6*21
Philips screws (41) and 6pcs @6 washers (42).

4) On «Step 4», part 3, you secured the 2pcs
weight plate upper bracket (91) with the rear
part of the upper frame with 2pcs M10*50 Al-
len Bolt (34), 2pcs @10 washers (44). By rotar-
ing these bolts you can vertically move the
weight cover upper bracket (91) and thus
stretch accordingly the fabric of the Fabric
plate covers (102) to the desired tension.



Briua 13 /Step 13

1) Ztepewote 10 KABIopa (98) otn Bdon Tou (9) 1) Attach the seat pad (98) onto the adjustment

pe aAevoPioec (39) kat pobENeC (43). support and secure them with 4pcs M8%18 Al-
2) ZtepewaTte TNV TAATN (97) otn Bdon tng (18) len bolts (39) and 4pcs @8 washer (43).
ME aAevoPidecg (40) kat podéleg (43). 2) Attach the backrest pad (97) to the backrest

3) Ztepewote 10 HASINApL Sike@AAwv (99) oTn pad support (18) and secure them with 2pcs
Bdaon Ttou (14) pe arevoBidec (39) kat podENEC M8*40 Allen bolt (40) and 2pcs @8 washer (43).
(43). Na va xpnotuomnotjoete 1o pa&ilapt Sike-  3) Attach the arm curl pad (99) to the arm curl
@AWV (99) Ba pémel va To TOMOOETHOETE eKEel pad support (14) and secure them with 2pcs
mou PBpioketal n mAdka mieong modiwv (11) pa- M8*18 Allen bolt (39) and 2pcs @8 washer (43).
(i pe ™ Bdon ¢ (10) agalpwvtag To MOHo-  4) Insert the 2pcs foam roll tube (103) as the di-
Mo (84). agrams show. And then push 4pcs Foam roll

4) Elodyete afoveg (103) otigc ummodoxégc oTo (77) and 4pcs End Caps (85) from both ends.
MTTPOOTIVO TUAMA TOU OKeAETOU (5) Kal
otov owAnva ektdogwv modwv (13), émerta
TOTOBETAOTE APPWSN TTPOCTATEUTIKA (77) Kal
kamdkia (85).



BrRua 14 /Step 14

1) Zuvdéote ™ pmdpa é\ewv (21) oto katw 1) Attach the short bar (21) to the end of the

OUPMATOCXOIVO  XpPNnolpomolwvTag  aiucida lower cable with the 1pc Chain (87) and 2pcs
(88) kat aykiotpa (86). Gourd Hooks (86).

2) TomoBeToTE TN Pmdpa MAATNG (20) otnv urro-  2) Place the longa bar (20) in the receptacle on
Soxn epunpdg oTo Avw PEPOG Tou OKeAeTOU. Nl the front of the upper frame. In order to use it,
Va TN XPNOIHOTIOINOETE TN CUVOETE OTO EMAVW connect it to the upper cable with the gourd
OUPUATOOXOWVO UE Ta AyKloTpa (86) kal Tnv hookd (86) and chain (87) currently used for
alucida (88) e Ta omoia givat autr TN oTIyun the short bar.
ouvdedepévn N umapa érewv (21). 3) Screw hooks (86) to the handles (4) using 1pc

3) Bidwote dykiotpa (86) ota xepoUAla (4) pe M10%*28 Allen bolt (36) and 2pcs @10 washers
alevoBideg (36) kal podéleg (44), ota omoia (44) for each handle. The hooks can be used to
AYKIOTPA UTTOPEITE VA KPEUAOETE AaEC (87). attach grips (87).

ELDICO EEl{)
sport

AlavépeTal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




